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1. Purpose

To evaluate the performance of CABLINE-CA IIF connector in accordance with PRS-2418.

2. Specimen
(1) CABLINE-CAIIF SHELLASS'Y  (Part No. 20856-0**T-01)

(2) CABLINE-CA I RECE. ASS'Y  (Part No. 20682-0*E-023%)

3. Test Sequence
All the evaluations were performed in accordance with Table 1. Test Sequence.

4. Result
Results are indicated in Tables 2-1 to 2-3 and Graphs 1 to 18.
For the details of the testing conditions and requirements, refer to product specification no. PRS-2418.
The “n” in the tables show the number of measurement point

5. Conclusion
All the specimens met the requirements of PRS-2418.
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Table1.  Test Sequence and Sample Quantity

Group

Test ltem
A B C D E F G H J

Contact Resistance 2,6 1,3,5 1,3 1,3 15 1,5 1,3 1,3

Insulation Resistance 2,6 2,6

D. W. Voltage 3,7 3,7

Temp. Rise 1

Mating Force 1,5

Un-mating Force 37

Durability 4

Vibration 2

Shock 4

Thermal Shock 2

High Temperature Life 2

Humidity (Steady State) 4

Humidity (Cycling) 4

Salt Water Spray 2

H2S Gas 2

Sample QTY. 5 5 5 5 5 5 5 5 5

2¢The number of group is test sequence.
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Table.2-1 Test result

I Data
Test Item Contents of Measurement Specifications | Set | n AVE. [ MAX. | MIN. | S | Xa3s Judge
A Group
0.3A/Contact nd 4 O
Ten&pgrature 12 0A/Connector AT=30CMAX.| 5| 5 AT=24.6"C MAX OK
ising
Contact Initial 60mQMAX. 14.898 | 2533 459 | 4106 | 27.216 | OK
Resistance 5 | 200
(mQ) After 30th Testing ARM;‘&"‘Q 0925 | 761 | 973 | 3367 | 9176 | OK
GND Initial 60mQMAX. 7.844 8.42 7.36 0.349 | 8.891 OK
Resistance AR=20mQ) 51 5
(mQ) After 30th Testing ,\;Axm 0161 | 050 | -046 | 0289 | 0706 | OK
Initial 18.00N MAX. 4470 | 449 400 | 0176 | 4698 | OK
40P 5| 5
After 30th Testin 18.00N MAX. 3.091 3.35 289 | 0.149 | 3538 | OK
B Group Mating Force "
Durability (N) o
Initial 22.50N MAX. 5 5 8.724 9.54 829 | 0.443 | 10.053 | OK
50P

After 30th Testing | 22.50N MAX. | 5 | 5 | 6.406 6.90 590 | 0317 | 7.357 | OK

Initial 1.92N MIN. 2.967 3.25 279 | 0162 | 2481 | OK
40P 5| 5
. After 30th Testing 1.92N MIN. 2.952 3.25 257 | 0232 | 2256 | OK
Un-mating Force
N
N Initial 2.40N MIN. 5 1 5 | 5076 5.78 442 | 0542 | 3450 | OK
50P
After 30th Testing 2.40N MIN. 5 | 5 | 5478 6.22 473 | 0514 | 3936 | OK
Initial 60mQMAX. 15.409 | 23.38 6.84 3.756 | 26.677 | OK
Contact .
Resistance After Vibration ARM;‘&"‘Q 5200 | 3574 | 498 | 847 | 2933 | 5225 | OK
(mQ) '
After Shock AR=40mQ -0.847 577 -790 | 3.074 | 8.376 OK
MAX.
Initial 60mQMAX. 7.465 8.25 693 | 0.355 | 8355 | OK
GND AR=40mQ)
C Group Resistance After Vibration MAX 5| 5| -0087 | 064 | -0.72 | 0441 | 1236 | OK
Vibration (mQ) :
1 AR=40mQ 0090 | 062 | -049 | 0369 | 1.197
Shock After Shock MAX. . . . . : OK
During - .
Electrical Vibration No Electrical discontinuity OK
discontinuity 1psec. MAX. ° 5
During Shock No Electrical discontinuity OK
o No abnormality .
Atter Vibration adversely No Abnormality OK
Appearance affecting the 5| 5
After Shock performance No Abnormality OK
shall occur.

*The Temperature Rising Test is a result when applied ratings current (0.3A/contact) between
the neighboring contacts for 40pos. (With the whole connector 12.0A.)

Confidential C 1-PeX I

4/9



Document No.

CABLINE-CA IIF Test Report TR-17079-03EN

5/9

Table.2-2 Test result
i Data
Test Item Contents of Measurement Specifications | Set | N AVE. VA T MIN. S i3S Judge
Contact Initial 60MQMAX. 14742 | 2284 | 555 | 3477 | 25473 | OK
Resistance 5 1200
D Group (mQ) After Testing AR,\;;@([_“Q 4124 | 465 | 681 | 2029 | 4963 | OK
Thermal
Shock GND Initial 60mQMAX. 7810 | 849 | 737 | 0364 | 8902 | OK
Resistance 5 |5
(mQ) After Testing AR@‘&”’Q 0166 | 093 | -050 | 0426 | 1444 | OK
Contact Initial 60MQMAX. 14484 | 2297 | 532 | 3066 | 23682 | OK
Resistance 5 |200
E Group (mQ) After Testing | AR=40mQ 0994 | 644 | 698 | 2517 | 6557 | OK
High MAX.
Temperature L
Life GND Initial 60mQOMAX. 7843 | 865 | 722 | 0415 | 9088 | OK
Resistance 5 |5
(mQ) After Testing ARM;‘\())(”’Q 0096 | 067 | -147 | 0603 | 1713 | OK
Contact Initial 60MQMAX. 14674 | 2205 | 679 | 2839 | 23353 | OK
Resistance - 5 200
(mQ) After Testing AR@‘&”’Q 0672 | 653 | 61 | 2777 | 765 | OK
GND Initial 60mQMAX. 8.192 8.98 7.19 0.543 9.821 OK
Resistance 5 |5
(mQ) After Testing ARM;‘&"‘Q 0237 | 099 | 129 | o707 | 1884 | OK
F Group '
(Sts:glfggte) Insulation Initial 1000MQMIN. 1.18x10° MQ OK
Resistance 5 1100
(MQ) After Testing | 500MQMIN. 1.67x10° MQ OK
No abnormalities
Initial ~ [8uch as creeping No Abnormality oK
discharge,
D. W. Voltage flashover, 5 1100
insulator
After Testing breakdown No Abnormality OK
oceur.
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Table.2-3 Test result
Contents of e Data
Test Item Measurement Specifications Set| N AVE VA T MIN S Xi3s Judge
Contact Initial 60mQMAX. 15609 | 2385 | 648 | 3247 | 25350 | OK
Resistance 200
(mQ) After Testing AR,\;;@("‘Q 2.663 748 | -446 | 2549 | 10310 | OK
GND Initial 60MQMAX. 7.481 842 | 611 | 0739 | 9698 | OK
Resistance - 5
(mQ) After Testing ARM;‘&”’Q 0459 | 192 | -093 | 0843 | 2988 | OK
G Group '
Humidity Insulation Initial 1000MQMIN. 120%10° MQ OK
(Cycling) Resistance 100
(MQ) After Testing | 500MQMIN. 7.92x105 MQ OK
No abnormalities
Initial such as creeping No Abnormality OK
discharge,
D. W. Voltage flashover, 100
) insulator )
After Testing breakdown No Abnormality OK
OCCUr.
Contact Initial 60mQMAX. 15.315 24.60 7.02 3.587 26.076 OK
Resistance _ 200
(mQ) After Testing AR,\;;@("‘Q 2479 | 433 | 971 | 2805 | 596 | OK
H Group GND Initial 60mQMAX. 7.959 8.96 6.14 0.805 10.374 OK
Salt Water Resistance 5
Spray (me)) After Testing AR,\;;‘&”’Q 0245 | 045 | -065 | 0253 | 0514 | OK
No abnormality
adversely
Appearance After Testing affecting the 5 No Abnormality OK
performance
shall occur.
Contact Initial 60mQMAX. 15012 | 2728 | 4.08 | 4364 | 28104 | OK
Resistance 200
(mQ) After testing AR@‘&”’Q 2361 | 483 | -7.83 | 2851 | 6.192 OK
GND Initial 60mQMAX. 7755 | 898 | 7.06 | 0576 | 9483 | OK
éjai(rﬂ:g) Resistance - 5
(mQ) After Testing ARM;‘&”’Q 0048 | 151 | 140 | 0915 | 2697 | OK
No abnormality
adversely
Appearance After Testing affecting the 5 No Abnormality OK
performance
shall occur.
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Graph 3. A change of contact resistance (B Group: Durability) Graph 4. A change of GND resistance (B Group: Durability)
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Graph 5. A change of contact resistance (C Group: Vibration/Shock) Graph 6. A change of GND resistance (C Group: Vibration/Shock)
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Graph 7. A change of contact resistance (D Group: Thermal shock)
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Graph 9. A change of contact resistance (E Group: High temp.life)

40
30
20
10

-10
20
-30
-40

Contact resistance AR(mMQ)
o
L 3
——t

initial after test

Graph 11. A change of contact resistance
(F Group: Humidity(Steady state))
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Graph 8. A change of GND resistance (D Group: Thermal shock)
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Graph 10. A change of GND resistance (E Group: High temp.life)
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Graph12. A change of GND resistance
(F Group: Humidity(Steady state))
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Graph 13. A change of contact resistance Graph 14. A change of GND resistance
(G Group: Humidity(Cycling)) (G Group: Humidity(Cycling))
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Graph 15. A change of contact resistance (H Group: Salt spray) Graph 16. A change of GND resistance (H Group: Salt spray)
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Graph 17. A change of contact resistance (J Group: Gas(H2S)) Graph 18. A change of GND resistance (J Group: Gas(H2S))
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